
 

 

Capital Goods | Water sector thematic report 

Water Sector - Thematic 

Before reading this report, you must refer to the disclaimer on the last page. 

For Internal Use Only 

08-Oct-2024 
  
  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

  

Higher Budgetary Allocation – Bodes Well; Rising 

Demand Warrants Recycle & Reuse 

 Water Treatment – Key Catalysts  

➢ With 18% of global population and only 4% of water resources, India faces rising 

water demand over the years, which is projected to grow from 1,040 BCM to 1,447 

BCM by 2050 due to urbanization and industrial growth. 

➢ Rising water demand is exacerbated by groundwater depletion, climate change and 
[...]
margins compared to domestic orders. This is expected to aid in profitability. 

➢ Being in the industry from 100 years, the company has executed >6,500 projects across 25 

countries, which gives the company technical eligibility to bid for all kinds of projects globally. 

➢ The company has been reporting consistent expansion in EBITDA margin from FY21, led by 

lower material and civil cost. It has shifted its focus to engineering and procurement from civil 

and construction activities, which is expected to aid in margin. 

➢ Its order book stands at Rs106.7bn, to be executed in the next 2½-3½ years, which is expected 

to clock 15-20% CAGR over the next 2 years. Notably, its book-to-bill ratio of ~4x as of FY24 

revenue. 

➢ More than >90% projects are HAM and funded by multi-lateral funding agencies, which is 

expected to reduce the receivables and expected investment in the company. 

Stock Information 

CMP (Rs)  1,469  

52 Week H/L  1,569/435  

Market Cap (Rs bn)  91.8  

Free Float (%)  81.0  

Shares O/S (mn)  62.2  

6M Daily Avg Volume (mn)  8.3  

 

Shareholding Pattern (%) 

 Dec-23 Mar-24 Jun-24 

Promoters  19.1 19.1 19.1 

FII / NRI  13.1 12.5 11.5 

MF/DII  5.9 5.6 5.0 

Others  61.9 62.8 64.4 

 
Stock Performance  

 

 

Return (%) 3 Months 6 Months 1 Year 

Absolute Return 10.6 83.9 224.7 

 

Valuation FY24 FY25E FY26E 

P/E(x) 36.5 30.8 26.1 

EV/EBITDA 23.9 18.2 14.4 

RoE (%) 14.8 15.1 15.3 

RoCE (%) 11.9 12.4 12.8 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

300

1,300

2,300

Oct-23 Jan-24 Apr-24 Jul-24 Oct-24

NIFTY Rebased VA Tech Wabag

Shift in Focus to EP Projects: The company has shifted its focus from being an EPC company to 

engineering and procurement and outsourcing civil construction from subcontractors. This helps the 

company to be asset light. On an average 10-15% of project cost is engineering and design, 15-20% is 

for procurement, 10% is for commission and installation and 60% is for construction. This strategy has 

helped the company to improve its EBITDA margin. With increasing O&M in revenue with 45% of 

revenue as revenue, the company’s EBTDA margin is expected to improve to 14%. 

Order Book and Book-to-Bill Rati: The company has an order book of Rs106.7bn (~4x of FY24 

revenue) to be executed in the next 2½-3½ years. Domestic orders constitute 69% of total order book, 

while export orders account for the rest. The company has bid for worth projects $1bn out of this at 

least half a billion is expected to be converted to order book. Looking ahead, we expect asset light 

model to lead to lean balance sheet, healthy RoCE and improved FCF. Besides, the company is already 

a preferred bidder for projects worth Rs60bn and aims to maintain book-to-bill ratio of 4x. 

Cash flow to Improve in FY25: The company is expected to receive majority of cash from its debtors, 

which was deferred in FY24, which is expected to improve its OCF in FY25 

Outlook & Valuation – Assign BUY 

The company has shown steady improvement in trends, with rising order book, pick-up in execution 

and improved cash flows. Focus on O&M and EP projects and evolving as a technology company, 

augur well for the company in terms of margin. We expect rising global demand for water treatment 

and circular economy to bode well for the company. Hence, we assign BUY on VA Tech Wabag with 

a Target Price of Rs1,719, valuing the stock at 30.6x of FY26E EPS. 

 

 

Financials (Rs mn) 1QFY25 1QFY24 YoY (%) 4QFY24 QoQ (%) FY24 FY25E YoY (%) 

Revenue   6,265 5,528 13.3 9,342 (32.9) 28,564 32,849 15.0 

EBITDA 813 656 23.9 1,155 (29.6) 3,757 4,566 21.5 

EBITDA Margin (%) 13.0 11.9 111 12.4 61 13.2 13.9 75 

PAT 548 496 10.5 781 (29.8) 2,504 2,850 13.8 

EPS (Rs) 8.8 8.0 10.5 12.6 (29.8) 40.3 45.8 13.8 

 

 

 



 

 
Page | 17 

Water Sector Thematic  

Revenue grew by 13.3% YoY to Rs6.26bn in 1QFY25  Gross profit increased by 23.5% YoY to Rs1.67bn in 1QFY25 

 

 

 
 Source: Company, Ashika Institutional Research   Source: Company, Ashika Institutional Research 

EBITDA rose 23.9% YoY to Rs813mn, while EBITDA margin stood at 13% 
in 1QFY25 vs. 11.9% in 1QFY24 

 PAT grew by 10.5% YoY to Rs548mn, while PAT margin fell by 22.5bps YoY 
to 8.7 in 1QFY25 from 9% in 1QFY24 

 

 

 
 Source: Company, Ashika Institutional Research   Source: Company, Ashika Institutional Research 

Robust book-to-bill ratio of 4x to continue, going forward  EPS is expected to grow to 56.2 in FY26E from 40.3 in FY24 (at 18.1% CAGR) 

 

 

 

 Source: Company, Ashika Institutional Research                                                                                                  Source: Company, Ashika Institutional Research  

 
 
 

 

6,
31

7 

7,
50

4 

6
,5

1
6

 

9
,2

6
9

 

5
,5

2
8

 

6
,6

5
0

 

7
,0

4
4

 

9
,3

4
2

 

6
,2

6
5

 

(4.0)

9.7 

(12.6)

3.9 

(12.5)

(11.4)

8.1 

0.8 

13.3 

 (20.0)

 (15.0)

 (10.0)

 (5.0)

 -

 5.0

 10.0

 15.0

 2,000

 6,000

 10,000

 14,000

Q1FY23Q2FY23Q3FY23Q4FY23Q1FY24Q2FY24Q3FY24Q4FY24Q1FY25

Revenue (Rs mn) YoY Growth (%)

1
,2

0
7

 

1
,6

1
2

 

1
,8

4
2

 

2
,2

4
9

 

1,
35

0 

1
,7

1
2

 

1
,7

4
5

 

2
,0

9
0

 

1
,6

6
7

 

19.1 

21.5 

28.3 

24.3 24.4 
25.7 

24.8 

22.4 

26.6 

 -

 10.0

 20.0

 30.0

 500

 1,000

 1,500

 2,000

 2,500

 3,000

 3,500

Q1FY23 Q2FY23 Q3FY23 Q4FY23 Q1FY24 Q2FY24 Q3FY24 Q4FY24 Q1FY25

Gross Profit (Rs mn) Gross Margin (%)

30
9 

74
4 

91
9 

1,
08

4 

65
6 

86
1 

98
9 

1,
15

5 

81
3 

4.9 

9.9 

14.1 

11.7 11.9 
12.9 

14.0 

12.4 13.0 

 -

 2.0

 4.0

 6.0

 8.0

 10.0

 12.0

 14.0

 16.0

 100

 400

 700

 1,000

 1,300

 1,600

 1,900

Q1FY23Q2FY23Q3FY23Q4FY23Q1FY24Q2FY24Q3FY24Q4FY24Q1FY25

EBITDA EBITDA Margin (%)

30
0 46

5 

46
5 

(1
,1

19
)

49
6 

60
1 

62
6 

78
1 

54
8 

4.7 
6.2 7.1 

(12.1)

9.0 

9.0 8.9 8.4 8.7 

 (20.0)

 (10.0)

 -

 10.0

 20.0

 (1,200)

 (700)

 (200)

 300

 800

 1,300

Q1FY23 Q2FY23 Q3FY23 Q4FY23 Q1FY24 Q2FY24 Q3FY24 Q4FY24 Q1FY25

PAT (Rs mn) PAT Margin (%)

110,450 
95,840 101,070 

132,190 

114,480 

43,102 

13,735 

35,023 

60,725 

10,854 

 -

 40,000

 80,000

 120,000

 160,000

 200,000

FY20 FY21 FY22 FY23 FY24

Order book (Rs mn) Order Intake (Rs mn)

13.5
16.2

21.2

1.8

40.3

47.6

56.2

0.0

10.0

20.0

30.0

40.0

50.0

60.0

FY20 FY21 FY22 FY23 FY24 FY25E FY26E

EPS

Story in Charts 



 

 
Page | 18 

Water Sector Thematic  

I. TTRO Plant 

The TTRO plant was commissioned in 2019 with O&M contract of 15 years from 2020-2035. It treats sewerage water collected from the Chennai city to 

industrial grade water and supplies to nearby 565 Industries 

 

 
 
 
 
 
 

 
 
 
 
 
 
 
 
 

 

                  TTRO Plant Design                                Water from STP  

  
 
 

 
 
 
 
 
 
 
 
 

 Gravity Filter                               Equalization Tank 

 
 
 
 
 
 
 
 
 
 
 

     

                Ultra Filtration Section                           High pressure RO pump  

   
 
 
 
 
 
 
 
 
 
 

 Ozonation section                            RO Filtration Section 

Plant Visit – Takeaways 



 

 
Page | 19 

Water Sector Thematic  

Major chunk of the project is funded by the GoI under AMRUT scheme. While the plant can achieve 

drinking/standard water from sewerage water, it is not being used for drinking water now. 

Description Inlet water quality Outlet water quality 

pH 7.0 to 8.0 6.5 to 7.5 
Turbidity 25 NTU BDL (below detected limits) 
BOD  20 mg/L BDL (below detected limits) 
COD 160 mg/L BDL (below detected limits) 
Total Dissolved Solids (TDS) <1,500 mg/L <70mg/L 
Source: Company, Ashika Institutional Research 

Process Overview: Sewerage water Chennai city is sent to a sewerage treatment plant for pre-treatment. Then 

it is sent through a pipeline to TTRO plant, where it is treated with using various steps i.e., equalization tank, 

gravity filters, ultrafiltration permeate tank, RO system and ozonation to make it suitable for industrial use. 

Then, the water is pumped to Oragadam (22MLD), Sriperumbudur (13.3MLD) and Irungattukottai (9.7 MLD). 

The company’s MOAT: Although the company outsources the equipment i.e., water treatment chemicals, filters 

and membranes, its expertise lies in the water treatment process, as the precision needed is very crucial to 

ensure required water output and reducing the O&M cost. 

II. Nemelli Desalination Plant (100MLD + 10MLD backwash water) 

 

The objective of the plant is to convert sea water into potable drinking water by reverse osmosis and supply to 

Chennai city. The plant uses 19MW per 100MLD water trea`tment (50% energy saving with energy recovery 

system). While the TDS of inlet water quality is 38,500 PPM, outlet water quality is <500 PPM. 

Treatment Section: 

➢ Ocean water of 265MLD is taken through hi-density poly ethylene (HDPE) pipes and passed through a caisson 

filter where the fishes and plastics etc. are filtered. 

➢ The water is pumped from sea to lamella clarifier; chlorination is also done here. Sedimentary particles, 

turbid particles etc. are removed by lamella clarifier and coagulation takes place here by adding FeCl. 

➢ Then the water is passed through 100micron disc filter and 0.05 micron UF membrane, which removes 

colloidal particles and bacteria. The water coming out of the UF membrane is collected in UF tank. 

➢ Rejected water from various process is sent back to lamella clarifier from where it is sent to UF membrane. 

➢ In UF section – 1-hr filtration, 1-minute backwash, 25-sec forward flush, 25-sec backward flush, then CEB 

(Chemically enhanced backwash). The process is fully automatic. Can be controlled from control room. 

➢ The sent to energy recovery system via cartridge filter, where the recovery is 45.4%, which means 45.4% of 

inlet water is purified water and 54.6% is rejected water (highly concentrated) and re-mineralization is done. 



 

 
Page | 20 

Water Sector Thematic  

Financials & Valuations 

P&L Statement 

Y/E Mar (Rs mn) FY22 FY23 FY24 FY25E FY26E 

Net Revenue 29,793 29,605 28,564 32,849 39,418 

Change (YoY%) 5.1 (0.6) (3.5) 15.0 20.0 

COGS 23,057 22,695 21,667 24,801 29,761 

Gross Profit 6,736 6,910 6,897 8,048 9,657 

Change (YoY%) 12.0 2.6 (0.2) 16.7 20.0 

Employee Expenses 2,507 2,655 2,354 2,661 3,153 

Other Expenses 1,860 1,077 786 821 985 

Total Expenses 27,423 26,427 24,807 28,283 33,900 

EBITDA 2,370 3,178 3,757 4,566 5,519 

Change (YoY%) 8.0 10.7 13.2 13.9 14.0 

Depreciation 101 88 84 90 92 

EBIT 2,269 3,090 3,673 4,476 5,427 

Change (YoY%) 9.8 36.2 18.9 21.9 21.2 

Other Income 324 537 434 - - 

Finance Cost 877 658 711 838 825 

Exceptional Items - (2,892) - 112 - 

PBT 1,684 170 3,301 3,750 4,602 

Share of P/L of associates (32) 93 (95) - - 

Tax Expenses 363 59 797 788 1,105 

Non-controlling Int (1) (31) 54 - - 

PAT^ 1,321 111 2,504 2,963 3,498 

Change (YoY%) 4.4 0.4 8.8 9.0 8.9 

EPS (Rs) 21.2 1.8 40.3 47.6 56.2 
Source: Company, Ashika Institutional Research 

Balance Sheet 

Y/E Mar (Rs mn) FY22 FY23 FY24 FY25E FY26E 

Share Capital 124 124 124 124 124 

Reserves & Surplus 15,267 15,625 18,062 21,025 24,522 

Net Worth 15,391 15,749 18,186 21,149 24,646 

Minority Interest (133) (3) 54 - - 

Total Equity 15,259 15,746 18,240 21,149 24,646 

Borrowings 4,359 2,190 2,889 2,744 2,670 

Provisions 816 661 1,280 765 919 

Deferred Tax Liability 265 92 224 223 223 

Accounts Payables 11,404 12,029 11,566 13,113 15,717 

Other Current Liabilities 7,229 9,154 8,648 10,040 12,204 

Other Liabilities 691 1,020 2,899 1,464 3,353 

Total Equity & Liabilities 40,023 40,892 45,745 49,499 59,732 

Net Fixed Assets 800 754 725 735 674 

CWIP - - - - - 

Intangible Assets - - - - - 

Accounts Receivables 13,255 15,068 19,911 17,999 21,599 

Inventories 320 353 359 408 506 

Investments 334 415 628 788 985 

Other Current Assets 11,383 10,780 10,541 9,000 9,720 

Other Non-current Assets 26 26 - - - 

Loans & Advances - - - - - 

Other Assets 10,696 11,690 9,182 9,716 11,944 

Cash & Bank Balance 3,210 1,806 4,399 10,852 14,305 

Total Assets 40,023 40,892 45,745 49,498 59,732 



 

 
Page | 21 

Water Sector Thematic  

Margin Analysis 

Y/E Mar (%) FY22 FY23 FY24 FY25E FY26E 

Gross Profit Margin 22.6 23.3 24.1 24.5 24.5 

EBITDA Margin 8.0 10.7 13.2 13.9 14.0 

EBIT Margin 5.7 0.6 11.6 11.4 11.7 

Tax Rate 21.6 34.7 24.1 21.0 24.0 

PAT Margin 4.4 0.4 8.8 9.0 8.9 
Source: Company, Ashika Institutional Research 

 
Cash Flow Statement 

Y/E Mar (Rs mn) FY22 FY23 FY24 FY25E FY26E 

Profit Before Tax 1,684 3,061 3,301 3,750 4,602 

Depreciation 101 88 84 90 92 

Non-Cash Adjustments - - - - - 

Changes In Working Capital (1,483) (2,025) (1,790) 5,061 735 

Tax Paid (186) (275) (260) (788) (1,105) 

CF from Operating Activities 116 849 1,335 8,114 4,324 

Capex (26) (17) (110) (100) (30) 

Change in Investment (313) 175 513 (160) (197) 

CF from Investing Activities (340) 158 403 (260) (227) 

Issue/Repayment of Debt 826 (2,101) 660 (145) (75) 

Dividends Paid 2 - - - - 

Interest Paid (367) (281) (249) (838) (825) 

Others (15) (18) 25 (54) - 

CF from Financing Activities 446 (2,400) 436 (1,036) (900) 

Changes in Cash & Bank Bal. (51) 249 (279) (364) 255 

Opening Cash & Bank 3,038 3,210 2,066 4,399 10,852 

Closing Cash & Bank 3,210 1,806 4,399 10,852 14,305 
Source: Company, Ashika Institutional Research 

 

Key Ratios 

Growth Ratio (Y/E Mar) FY22 FY23 FY24 FY25E FY26E 

Net Sales Growth (%) 5.1 (0.6) (3.5) 15.0 20.0 

EBITDA Growth (%) 8.3 34.1 18.2 21.5 20.9 

Valuation Ratios      

P/E (x) 69.2 823.0 36.5 30.8 26.1 

P/BV (x) 6.0 5.8 5.0 4.3 3.7 

EV/EBITDA (x) 39.0 28.9 23.9 18.2 14.4 

EV/Sales (x) 3.1 3.1 3.1 2.5 2.0 

Performance Ratios      

RoE (%) 9.0 0.7 14.8 15.1 15.3 

RoCE (%) 6.7 0.6 11.9 12.4 12.8 

RoA (%) 3.2 0.3 5.8 6.2 6.4 

Efficiency Ratios      

Receivable days 163.87 174.60 223.49 210.62 183.33 

Inventory Days 4.9 5.4 6.0 5.6 5.6 

Payable days 163.3 165.3 176.7 161.2 156.7 
Source: Company, Ashika Institutional Research 

 

 



 

 
Page | 22 

Water Sector Thematic  

 

 

  

Company Background 

VA Tech Wabag, a leading global pure-play water technology company, focuses on water management. Established 

in 1924, it is into designing, engineering, and providing innovative technological services and solutions for municipal 

and industrial water needs. With extensive R&D and advanced technology, it has executed 6,500+ projects across 

25+ countries, benefiting >88mn people globally.  

Presence 
It has a presence across over 25 countries in the form of subsidiaries, JVs and associates with geographical presence 

in Austria, Romania, Germany, Turkey, Saudi Arabia, Namibia and North Africa etc. 

Key Management  

▪ Mr. Rajiv Mittal – CMD 

▪ Ms. Vijaya Sampath – Independent Director 

▪ Mr. Amit Goela – Non Executive Non Independent Director 

▪ Mr. Milin Mehta – Independent Director 

▪ Mr. Ranjit Singh – Independent Director 

▪ Mr. S. Varadarajan – Whole Time Director & CGO 

▪ Mr. Skandaprasad Seetharaman - CFO 

Geographical Revenue 
Contribution (as of 1QFY25) 

Vertical wise Revenue 

▪ Domestic: 40.8% 

▪ Rest of the world: 59.2% 

Credit Rating (as of Feb’24) India Ratings & Research – IND A+  

Auditor Sharp & Tannan, Chartered Accountants 

Source: NSE, Ashika Institutional Research 

 

Non-Promoter Top-10 Holdings (as per latest disclosure) 

Name Shareholding (%) 

Jhunjhunwala Rekha Rakesh 8.0 

Norges Bank 2.6 

Basera Home Finance Pvt Ltd 2.4 

Dimensional Fund Advisors LP 1.4 

Motilal Oswal Asset Management Co 1.3 

OekoWorld Lux SA 1.0 

Blackrock Inc 1.0 

Vanguard Group Inc 0.7 

SBI Funds Management Ltd 0.7 

Bajaj Finserv Mutual Fund 0.6 

Source: Bloomberg, Ashika Institutional Research 

Additional Description 

 



 

 
Page | 23 

Water Sector Thematic  

Traded volume as percentage of share O/S (1 year) 

 
Source: Bloomberg, Ashika Institutional Research 

 
Traded volume vs. delivery volume (1 year) 